
1

2

3

4

4

5

6

7

8 9

10

11

12

13

13

14

15

16

17

18

19

20

21

22

23

24

2

Fig. 1.  JRCO Blower Buggy Carrier Parts Drawing

Key
No.

Part
No.

Description Qty.

1 7731 Axle 1
2 7729-1 Floorpan 1
3 7728 Stabilizer frame 1
4 7727 Mount channel 2
5 7725 Frame tube 2
6 7732 Wheel plate 2
7 7730 Wheel rod 2
8 7734 Front wheel strap 1
9 7733 Wheel strap 2
10 7251 Cotter pin 1/8 x 1 1/2 4
11 7867 Wheel assembly 9 x 350-4 2
12 7608 HH capscrew 3/8-16 x 4 2
13 4234 HH capscrew 3/8-16 x 1 4
14 7127 Carriage bolt 3/8-16 x 2 4
15 4236 2-way hex locknut 3/8-16 14
16 7914 Swivel Yoke 2
17 4684 Clevis pin 3/8 x 2 3/4 2
18 4110 Circle cotter 1/8 x 1 2
19 7583-1 Flange Bearing, 1” I.D. 4
20 7915 Set Collar, 1” 2
21 7816 Grease fitting 2
22 8093 -13 X 5 1/2   HH    capscrew 2
23 4233 1/2-13 two-way locknut 2
24 7278 3/8-16 x 2 1/2   HH   capscrew 4

1/2

1/2


